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History of this test report

Report No. Version Description Issue Date

FG330717B 01 Initial issue of report Jun. 26, 2023

Revise Section 2.1, List of Measuring Equipment and

Appendix A
FG330717B 02 Jul. 06, 2023
This report is an updated version, replacing the

report issued on Jun. 26, 2023.

Revise Section 1.2 and Section 2.1

FG330717B 03 This report is an updated version, replacing the Jul. 14, 2023
report issued on Jul. 06, 2023.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only
Effective Radiated Power
3.2 §22.913 (a)(5) (Band 5) - -
Equivalent Isotropic Radiated Power
§27.50 (h)(2) (Band 7)
3.3 - Peak-to-Average Ratio Reporting only -
3.4 §2.1049 Occupied Bandwidth Reporting only -
§2.1051 Conducted Band Edge Measurement
§22.917 (a) (Band 5)
3.5 P -
§2.1051 Conducted Band Edge Measurement ass
§27.53 (m)(4) (Band 7)
§2.1051 Conducted Spurious Emission
§22.917 (a) (Band 5)
. P -
36 §2.1051 Conducted Spurious Emission ass
§27.53 (m)(4) (Band 7)
§2.1055 o
37 §22.355 Frequency Stability Pass i
§27.54 Temperature & Voltage
§2.1053 Radiated Spurious Emission 11.97 dB
§22.917 (a) (Band 5) o
4.2 - - — Pass under the limit at
§2.1051 Radiated Spurious Emission 10004.000 MHz
§27.53 (m)(4) (Band 7) '

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the
authenticity.

Reviewed by: Yun Huang
Report Producer: Michelle Chen
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.: FG330717B

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

EUT supports Radios application

Equipment Wireless Device

FCCID A4RGC3G8

Model Name GC3G8
WCDMA/HSPA/LTE

WLAN 11b/g/n HT20
Bluetooth BR/EDR/LE

Remark: The above EUT's information was declared by manufacturer.

EUT Information List
S/N Performed Test Item
3368022000000 Conducted Measurement
ERP/EIRP
32271RUJWRO06US Radiated Spurious Emission

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx Frequency

LTE Band 5: 824.7 MHz ~ 848.3 MHz
LTE Band 7: 2502.5 MHz ~ 2567.5 MHz

Rx Frequency

LTE Band 5: 869.7 MHz ~ 893.3 MHz
LTE Band 7: 2622.5 MHz ~ 2687.5 MHz

LTE Band 5: 1.4MHz / 3MHz / 5MHz / 10MHz

Bandwidth LTE Band 7: 5MHz / 10MHz / 15MHz / 20MHz
<Ant. 1>

Maximum Output Power to LTE Band 5: 23.77 dBm

Antenna <Ant. 0>
LTE Band 7 : 23.38 dBm
<Ant. 0>: PIFA Antenna

Antenna Type

<Ant. 1>: Monopole Antenna

Antenna Gain

<Ant. 0>

LTE Band 7: -5.40 dBi
<Ant. 1>

LTE Band 5: -10.80 dBi

Type of Modulation

QPSK/16QAM

UE Category

Category 1

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in

report summary.

1.3 Modification of EUT

No modifications made to the EUT during the testing.
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1.4 Testing Location

1.5

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.0.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO3-HY
Test Engineer Cotty Hsu
Temperature (C) 22.1~22.8
Relative Humidity (%) 53~55

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jesse Fan, Tim Lee and Wilson Wu

Temperature (C)

20~25

Relative Humidity (%)

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ ANSI C63.26-2015
+ ANSI/ TIA-603-E

+ FCC 47 CFR Part 2, 22(H), 27

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.
a. For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis
(X: flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following
C63.26 exploratory test procedures and find Z plane with Adapter for Band 5 and Y plane with
Adapter for Band 7 as worst plane.
Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
14 3 5 10 15 20 QPSK 16QAM 1 Half Full L M H
Max. 5 v v v v - - v v v v v v| v ]|v
Output
Power 7 - - v v v v v v v v v v v v
Peak-to-Av 5 v - - v v v v
erage Ratio 7 _ _ v v v v v
26dB and 5 v v v v - - v v v v
99%
Bandwidth 7 - - v v v v v v \' v
Conducted 5 v v v v - - v v v \' v v
Band Edge 7 - - v v v v v v v v v v
Conducted 5 v v v v - - v v v v v
Spurious
Emission 7 - - v v v v v v v v v
Frequency 5 v - - v v v
Stability 7 _ ) v v v v
ERP/ 5 v v v v - - v v
Max. Power
E.LR.P 7 _ : v v v v v v
Radiated 5 Worst Case v|v]|wv
Spurious
Emission 7 Worst Case v v v
1. The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
Remark different RB size/offset and modulations in exploratory test. Subsequently, only the worst case maximum bandwidth
1RB0 QPSK emissions are reported when the tune up of all bandwidths is the same.
4. One representative bandwidth is selected to perform PAR and frequency stability.
5.  Simultaneous transmission between WWAN and WIFI or Bluetooth have been investigated and no significant
emission was observed.
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2.2 Connection Diagram of Test System

120WacikEiHz
Adapter

]

EUT
{USE Cable}

EUT

System Simulator

2.3 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model No. FCCID Data Cable |Power Cord
1. |System Simulator|Anritsu MT8821C N/A N/A Unshielded, 1.8 m
2. |Adapter Google G1000 N/A N/A N/A

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42+10=14.2(dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 5 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 20450 20525 20600

10 Frequency 829 836.5 844
Channel 20425 20525 20625
> Frequency 826.5 836.5 846.5
Channel 20415 20525 20635
> Frequency 825.5 836.5 847.5
Channel 20407 20525 20643
L Frequency 824.7 836.5 848.3

LTE Band 7 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21100 21350
20 Frequency 2510 2535 2560
Channel 20825 21100 21375
15 Frequency 2507.5 2535 2562.5
Channel 20800 21100 21400
10 Frequency 2505 2535 2565
Channel 20775 21100 21425
> Frequency 2502.5 2535 2567.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 5

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 7

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — L¢, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 1 11 of 21
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on
all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB
on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

o g M wN

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

7. Checked that all the results comply with the emission limit line.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For LTE Band 7

The other 40 dB, and 55 dB have additionally applied same calculation above.
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3.6 Conducted Spurious Emission

3.6.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For LTE Band 7

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10t harmonic.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g ~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

For LTE Band 7

The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.7.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items

4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

Im .
I

]

1
Metal Full Soldered Ground Plane

=0 oo

System Simulator

For radiated test from 30MHz to 1GHz

=

Spectrum Analyzer / Receiver

B Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

o0 Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
For LTE Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
For LTE Band 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

Instrument Brand Name | Model No. Serial No. |Characteristics Cal::l;ar::;lon Test Date Due Date Remark
Rohde & Radiation
Loop Antenna Schwarz HFH2-Z22 100488 9 kHz~30 MHz | Sep. 20, 2022 | Apr. 11, 2023 | Sep. 19, 2023 (03CH12-HY)
CBL6111D & Radiation
Bilog Antenna TESEQ |0080ON1DO1N| 37059 & 01 | 30MHz~1GHz | Nov. 10,2022 | Apr. 11,2023 | Nov. 09, 2023 | (2 G/ ib L)
-06
SCHWARZBE Radiation
Horn Antenna CK BBHA 9120 D |9120D-02114| 1GHz~18GHz | Aug. 09, 2022 | Apr. 11, 2023 | Aug. 08, 2023 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE Radiation
Antorna oK BBHA9170 00993 | 18GHz-40GHz | Nov. 24,2022 | Apr. 11,2023 | Nov. 23,2023 | (2 3i oty
Preamplifier |COM-POWER| PA-103A 161241 | 10MHz~1GHz | Oct. 03, 2022 | Apr. 11, 2023 | Oct. 02, 2023 (Og{gﬂ%‘f’;“w
Preamplifier Agilent 84498 | 3008A02375 | 1GHz~26.5GHz | May 24, 2022 | Apr. 11,2023 | May 23, 2023 (Og{gﬂ;“gfﬂw
| E-INSTRUME | ERA-100M-18 Radiation
Preamplifier NT TECH LTD.| G-56-01-A70 EC1900249 | 1GHz-18GHz | Dec. 21, 2022 | Apr. 11, 2023 | Dec. 20, 2023 (03CH12-HY)
Preamplifier EMEC EM18G40G | 060715 | 18GHz~40GHz | Dec. 07, 2022 | Apr. 11, 2023 | Dec. 06, 2023 (o?gﬂ?g?ﬁv)
Spectrum . - Radiation
Analyzer Agilent N9O10A | MY53470118| 10Hz~44GHz | Jan. 10, 2023 | Apr. 11,2023 | Jan. 09, 2024 | (2G/io )
WHKX12-1080 . o
. — 1.2GHz High Radiation
Filter Wainwright -1200(;1S 58000-6 SN1 Pass Filter | Mar- 14,2023 | Apr. 11,2023 | Mar. 13,2024 | (270
WHKX12-2700 . -
. — 3GHz High Pass Radiation
Filter Wainwright -3000(;1S sTooo-e SN2 Filtor Mar. 14,2023 | Apr. 11,2023 | Mar. 13,2024 | (5ot
HUBER + | SUCOFLEX Radiation
RF Cable SUHNER 102 803951/2 | 9kHz~30MHz | Mar. 07,2023 | Apr. 11,2023 | Mar. 06, 2024 | (2 8Hb L )
HUBER + | SUCOFLEX Radiation
RF Cable SUHNER 196E 0058/126E | 30MHz~18GHz | Dec. 20, 2022 | Apr. 11,2023 | Dec. 19, 2023 | (28T
HUBER + | SUCOFLEX Radiation
RF Cable SUHNER 102 505134/2 | 30MHz~40GHz | Dec. 20,2022 | Apr. 11,2023 | Dec. 19,2023 | (22T
HUBER + | SUCOFLEX Radiation
RF Cable SUHNER 102 803953/2 | 30MHz~40GHz | Dec. 20, 2022 | Apr. 11,2023 | Dec. 19,2023 | (2375 0y
Hygrometer TECPEL DTM-3038 | TP210090 N/A Oct. 03, 2022 | Apr. 11, 2023 | Oct. 02, 2023 (O%‘g‘f‘;‘fﬁw
Control Turn Radiation
Controller EMEC EM1000 NA | oree ant Mast N/A Apr. 11, 2023 N/A (03GH12.41Y)
Antenna Mast EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A Apr. 11, 2023 N/A (0§gg'$g?£Y)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A Apr. 11, 2023 N/A (oigg'f;'_og\()
. E3 Radiation
Software Audix 6.2000-8-24 RK-000989 N/A N/A Apr. 11,2023 N/A (03CH12-HY)
Radio LTE FDD/TDD
Communication|  Anritsu MT8821C | 6262025353 | LTE-2CC | Oct. 13, 2022 |Mi2F 18- 29257 oct 12, 2023 (C:Toggé‘_ﬁfg
Analyzer DLCA/ULCA T
Thermal o o Mar. 16, 2023~ Conducted
Chembar ESPEC SH-641 92013720 | -40C ~90C | Sep. 07,2022 |" [l o8 5003 | Sep. 06,2023 | s Tl
DC Power . Mar. 16, 2023~ Conducted
Supply GW Instek | GPP-2323 | GES906037 |0V~64V : 0A~6A| Dec. 29, 2022 |" |1 (¢’ 50y | Dec. 28,2023 | rioa1ie)
20dB 25W
. SMA Mar. 16, 2023~ Conducted
Coupler Warison Directional #B 1-18GHz Jan. 06, 2023 Jul. 06, 2023 Jan. 05, 2024 (THO3-HY)
Coupler
Spectrum Rohde & 5 Mar. 16, 2023~ Conducted
Analyzor Sohwars FSV40 101908 | 10Hz~40GHz |Sep. 27,2022 |" [\ (¢ 50y | Sep- 26,2023 | ios1iy)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 331 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.25 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 381 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

|Conducted Output Power(Average power & ERP/EIRP) |

LTE Band 5 Maximum Average Power [dBm] (GT - LC = -10.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
10 1 0 23.52 23.55 23.77
10 1 25 23.03 23.15 23.36
10 1 49 23.14 23.17 23.46
10 25 0 QPSK 22.15 22.24 22.53 10.82 0.0121
10 25 12 22.21 22.26 22.48
10 25 25 22.32 22.36 22.62
10 50 0 22.20 22.29 22.52
10 1 0 22.40 22.52 22.74
10 1 25 T 22.48 22.57 22.78 9.83 0.0096
10 1 49 2243 22.55 22.77
10 27 0 22.07 22.13 22.32
Limit ERP < 7W Result Pass
LTE Band 5 Maximum Average Power [dBm] (GT - LC = -10.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
5 1 0 23.48 23.54 23.69
5 1 12 23.02 23.15 23.35
5 1 24 23.06 23.09 23.45
5 12 0 QPSK 2211 22.14 22.45 10.74 0.0119
5 12 7 22.21 22.24 22.45
5 12 13 22.22 22.31 22.53
5 25 0 22.12 22.23 22.47
5 1 0 22.38 22.45 22.69
5 1 12 22.40 22.47 22.68
5 1 24 22.39 22.45 22.73
5 12 0 16-QAM 22.01 22.05 22.29 9.78 0.0095
5 12 7 21.97 22.12 22.31
5 12 13 22.06 22.22 22.45
5 25 0 21.08 21.19 2143
Limit ERP < 7W Result Pass
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LTE Band 5 Maximum Average Power [dBm] (GT - LC = -10.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
3 1 0 23.43 23.49 23.74
3 1 8 23.00 23.13 23.33
3 1 14 23.06 23.08 23.46
3 8 0 QPSK 22.11 22.20 22.51 10.79 0.0120
3 8 4 22.20 22.22 22.44
3 8 7 22.28 22.27 22.56
3 15 0 2211 22.27 22.49
3 1 0 22.40 22.47 22.70
3 1 8 22.44 22.57 22.71
3 1 14 22.38 22.55 22.68
3 8 0 16-QAM 22.06 22.09 22.25 9.76 0.0095
3 8 4 21.97 22.11 22.30
3 8 7 22.13 22.24 2242
3 15 0 21.09 21.13 21.45
Limit ERP < 7W Result Pass
LTE Band 5 Maximum Average Power [dBm] (GT - LC = -10.8 dB)
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest ERP (dBm) ERP (W)
14 1 0 2343 23.49 23.74
14 1 3 23.00 23.13 23.33
14 1 5 23.06 23.08 23.46
14 3 0 QPSK 23.43 23.49 23.74 10.79 0.0120
14 3 1 23.00 23.13 23.33
14 3 3 23.06 23.08 23.46
14 6 0 22.11 22.20 22.51
14 1 0 22.40 22.47 22.70
14 1 3 22.44 22.57 22.71
14 1 5 22.38 22.55 22.68
14 3 0 16-QAM 22.40 22.47 22.70 9.76 0.0095
14 3 1 22.44 22.57 22.71
14 3 3 22.38 22.55 22.68
14 6 0 22.06 22.09 22.25
Limit ERP < 7W Result Pass
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LTE Band 7 Maximum Average Power [dBm] (GT - LC = -5.4 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
20 1 0 23.18 23.38 23.12
20 1 49 23.26 23.32 23.23
20 1 99 22.87 22.97 22.83
20 50 0 QPSK 22.36 22.48 22.32 17.98 0.0628
20 50 24 22.43 22.46 22.38
20 50 50 22.34 22.45 22.33
20 100 0 22.47 22.50 22.37
20 1 0 22.52 22.58 22.45
20 1 12 22.58 22.61 22.47
20 1 24 22.60 22.62 22.49
20 12 0 16-QAM 22.23 22.45 22.09 17.22 0.0527
20 12 7 22.30 22.50 22.14
20 12 13 22.26 22.50 22.18
20 27 0 21.36 21.45 21.33
Limit EIRP < 2W Result Pass
LTE Band 7 Maximum Average Power [dBm] (GT - LC = -5.4 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
15 1 0 23.17 23.37 23.12
15 1 37 23.25 23.27 23.19
15 1 74 22.79 22.96 22.83
15 36 0 QPSK 22.34 22.41 22.23 17.97 0.0627
15 36 20 22.37 22.38 22.30
15 36 39 22.26 22.40 22.33
15 75 0 22.47 22.48 22.31
15 1 0 22.50 22.58 22.42
15 1 12 22.49 22.56 22.38
15 1 24 22.55 22.52 22.43
15 12 0 16-QAM 22.18 22.38 22.03 17.18 0.0522
15 12 7 22.21 22.40 22.06
15 12 13 22.21 22.40 22.12
15 27 0 21.34 21.35 21.26
Limit EIRP < 2W Result Pass
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LTE Band 7 Maximum Average Power [dBm] (GT - LC = -5.4 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
10 1 0 23.08 23.33 23.03
10 1 25 23.18 23.31 23.14
10 1 49 22.83 22.97 22.82
10 25 0 QPSK 22.32 22.38 22.26 17.93 0.0621
10 25 12 22.39 22.38 22.30
10 25 25 22.29 22.38 22.30
10 50 0 22.43 22.40 22.33
10 1 0 22.50 22.50 22.43
10 1 12 22.49 22.53 22.37
10 1 24 22.52 22.53 22.45
10 12 0 16-QAM 22.18 22.36 22.04 17.13 0.0516
10 12 7 22.20 22.50 22.07
10 12 13 22.16 22.49 22.11
10 27 0 21.36 21.35 21.23
Limit EIRP < 2W Result Pass
LTE Band 7 Maximum Average Power [dBm] (GT - LC = -5.4 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
5 1 0 23.16 23.34 23.05
5 1 12 23.17 23.32 23.23
5 1 24 22.80 22.91 22.77
5 12 0 QPSK 22.34 22.45 22.27 17.94 0.0622
5 12 7 22.33 22.43 22.29
5 12 13 22.24 22.38 22.25
5 25 0 22.46 22.49 22.35
5 1 0 22.42 22.56 22.37
5 1 12 22.49 22.61 22.38
5 1 24 22.50 22.62 22.49
5 12 0 16-QAM 22.22 22.41 22.04 17.22 0.0527
5 12 7 22.24 22.46 22.08
5 12 13 22.26 22.47 22.15
5 25 0 21.26 21.42 21.31
Limit EIRP < 2W Result Pass
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LTE Band 5

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 5/ 10MHz

QPSK
Full RB
5.62

16QAM Limit: 13dB
27RBO

Result
6.70 PASS

LTE Band 5/ 10MHz / QPSK LTE Band 5/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spectr - Spectrum 2
Ref Level 30.00 dém Offset 11.30 di Ref Level 30.00 dém Offset 11.30 d&
o Att 0 dé AQT 2ms & RBW 10 MHz = Att 30 de  AQT 2ms & RBW 10 MHz
(@153 view (@153 view
;\__\“‘ - e |
e s
0. 0. T
0.0 0,01
1E- 1E-
"\
A
1E: T
I 1
i
| e \
; T ;
>F 836.5 MHz i Mean Pwr + 20.00 dB CF 836.5 MHz jean Pwr + 20.00 dB
O y Ci Distril ion Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | Peak | crest | 109 | 10% | ©0a% | o0.01% |
Trace 1 20,46 dBm 26,72 dBm 6.26 dB 2.52 dB 4.61 dB 5.62 dB 6.03 dB Trace 1 19.39 dBm 27.12 d 7.73 dB 2.96 dB 5.22 dB 6.70 dB 7.48 dB
—_— — —
[T TR [ SECEERE N ]
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.29 297 297 5.02 4.88 9.89 | 5.415
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LTE Band 5

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,30 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.04 dBm)| ™M1[1] 14.94 dBm)
. 836.58110 MHz 836.41890 Mz
20 - 20
X . ndB 26.00 dB 26.00 dB
g v e B 1.269900000 MHz 104 N s ¥ 1.202300000 MHz
qQfactor | 658.8] Qfactor T\ 647.2)
od 0 d I\
lr'f 2
-10 de i -10 d
20 d " 20 \
PV ki s - S " o S
30 de 30 . -
230 Ao e 0 A"
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.5811 MHz 15.94 dam nd8 down 1.2609 MHz ML £35.41B9 MHz 14.34 dBm ndB_down 1.2923 MHz
TL 1 835.8622 MHz -10.21 dbm nd8 26.00 dB T1 L B35.6622 MHz -11.76 dm nd8 26.00 dB
T2 1 837.1322 MHz -9.97 dBm Q factor 658.8 T2 1 B837.1545 MHz -11.81 d8m Q factor 647.2
L I 4 - [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) ™M1[1] 16.94 dBm)
M1 837.50100 MHz 835.22930 MHZ,
20 20
B N nde %, 26.00 dB - nd 26.00 dB
04 R A 2.967000000 MHZ, 104 | il T T VW 2.967000000 MHZ|
] Q factor 282.3) { Q factor 281.5
/
o d I 0 di
| r{
di i 10 df i
-10 ". - f
204 |
I~ t 20 . —
e oA s Tkt e
- D -30) e =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.501 MHz 17.58 dBm nd@ down 2.967 MHz M1 1 B835.22093 MHz 16.34 dBm nd@ down 2,967 MHZ
T1 1 835.0375 MHz -8.03 dBm nd8 26.00 dB T1 L £35.0195 MHz -9.46 dBm nd8 26,00 d8
T2 1 838.0045 MHz -8.13 dBm Q factor 282.3 T2 1 B837.9865 MHz -9.81 dBm Q factor 281.5
L I 4 - [S JL 4 -

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.79 dBm) ™M1[1] 14.00 dBm)
834.90200 MHz 835.31100 MHZ,
20 20
HI ndB 26.00 dB| T 26.00 dB|
g K LA SORAABYP e ey 5.015000000 MHz 0d - .| o 4.875000000 MHZ|
i q factor \ 166.5 ] 171.3
od : 5 0 d 7
y J §
-10 df -10 d v
/ \
204 20 d / X
oo . . \
GO PP \ petd LN I
e R
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,982 MHz 13.79 dam nd8 down 5.015 MHz ML L B35.311 MHz 14.00 dBm nd8 down 4.875 MRz
T1 1 834.002 MHz -11.93 dam nd8 26.00 dB T1 L £34.062 MHz -12.09 dam nd8 26,00 d8
T2 1 839.017 MHz -11.92 dam Q factor 166.5 T2 1 B3B.938 MHz -11.75 dam Q factor 171.3
L I 4 - [S JL 4 -
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LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum k2 m 2
Ref Level 30.00 abm  Offset 1130 dB = RBW 300 kHz Ref Level 30.00 dam  Offset 11.30 08 & RBW 100 khz
o Att 30de SWT  126us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT  37.9ps ® VBW 300kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P% Max (@ 1P Max
16.85 dBm ™M1[1] 13.91 dBm)|
[ 430 MHz 834.1220 MHz
= 26.00 dB| 2048 T 26.00 dB
o ,— 9.890000000 MH2 . " o it a0 5.415000000 MHzZ
10 . 10 dg T
Q factor 84.3 r ] 154.1
0 dBm adem |
| !
-10 dBm -10 T ¥
/ \
20 d8m 20 d y \
- 1)
. ! /
=36 dEm— - -0 e
= ESS T
pp N
ol |
-40 dBm ) P TV
-50 dem S0
-0 dam £0d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 T 833,563 Mz 15.85 dBm nds down 9.89 MHz M1 T 34,122 Mz 13.91 dBm ndk down 5,415 Mz
TL 1 831,585 MHz -8.92 dam ndg 26.00 dB T 1 831,765 MHz -12.3¢ dem nds 26.00 d8
T2 1 841,475 MHz -9.41 dam Q factor 843 T2 1 837,173 MHz -12.35 dBm Q factor 154.1
~— -7 v
L | J - L J J b -
TEL : 886-3-327-3456 Page Number 1 A2-4 of 17
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Occupied Bandwidth

Mode LTE Band 5 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.09 1.10 2.73 2.73 4.49 4.50 8.97 | 4.855
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LTE Band 5
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,30 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,30 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.44 dBm)| ™M1[1] 14.95 dBm)
0 836.57270 MHz - 836.41610 MHz
1.090909091 MHz Oce B 1.102097902 MHZ
B A e "a 1 A Vs Wated
w0 Lt Vv 104 L ey e
i
od 0 d
Fi \ ," \\
10 df -10 o -
N )
2 rd 20 d
20 d ;i = 20 ~ .
A or T e A f
0B T ~ =30t \-\. APy
40 df -40 di
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5727 MHz 15.44 dam ML L 36,4161 MHz 14,35 dam
TL 1 835.95455 MHz 9.43 dBm Oce Bw 1.090305051 MHz T1 L 835.94895 MHz 6.68 dBm Oce Bw 1.102097902 MHz
T2 1 837.04545 MHz 7.50 dam T2 1 837.05108 MHz 5.69 darm
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.91 dBm 15.61 dBm)|
836.93760 MHz 1920 MHz,
= 2.727272727 MHz @ 2.733266733 MHZ
s s € T
10d 104 =
\ / \
Y
o d ‘ \ 0 di A
-10 T l‘ -10 d ‘f ‘L
] \
/ | / \
20 d 4 20 d L
Y e SN
e A e -
Ed £ - | 236 deim S—
40 df -40 di
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9376 MHz 15.91 dam ML 835,310 MHz 15.51 dsm
T1 1 935.13337 MHz 9.47 dBm Oce Bw 2.727272727 MHz T1 L 835.12737 MHz 8.61 dBm Oce Bw 2.733266733 MHz
T2 1 837.86064 MHz 9.59 dam T2 1 837.86064 MHz 8.37 dam
L ] J - \ JU J ) wo

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,30 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.16 dBm) 12.75 dBm)
836.82000 MHz 836.11000 MHZ,
20 B c B 4.485514486 MHz @ CT! +.495504496 MHz
A VALY Tk W1 My e vy T - A )
10 df [v‘\ W YAt V) RPALIEN 10 d f.‘_'\n = -
| / |
0 di + 0 d
/ | / \
-tod : Z10d it
/ \ J’ \
204 .f L 20d / \‘
pand 1 /
sl L e e i A
e .
o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.82 MHz 15.16 dam ML 36,11 MHz 12.75 dam
T1 1 834.25225 MHz 9.97 dBm Oce Bw 4,485514456 MHz T1 L 834.25225 MHz 7.78 dBm Oce Bw 4,495504496 MHz
T2 1 838.73776 MHz 8.94 dam T2 1 838.74775 MHz 8.48 dam
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz Ref Level 30.00 dom  Offset 11.30 0B @ RBW 100 khz
o Att 30de SWT  126us @ VBW 1MHz  Mode Auto FFT o At 0de SWT  37.9ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (@ 1P Max
Mi[1] 16.16 dBm ™M1[1] 14.08 dBm)|
i) 834.4820 MHz 835.0610 MHz
20 d8 dsm
. 8.971028971 MHz 2048 H Occ By 1855144055 MHz
; AV A - o .
10 di 7 0 d8 - . -
/ \ i i
0 dBm: F i 0 dam -
/ | !
-10 d8m - -10 T
/ | / \
] i \
20 dBm — T 20 df T +
Nl b b a0 pfatt)
AT B AT rwnan
a0 dam ol e
Nt
50 dgm 50
-6 dBm 60 df
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 834,482 MHz 16.16 dam ML 1 035,061 MHz 14.08 dBm
T1 1 832.0245 MHz .93 dBm Oce Bw 5.971028971 MHz T 1 32,0045 MHz 8.41 dam occ Bw 4.855144855 MHz
T2 1 840.9955 MHz 9.36 dam T2 1 836,8596 MHz 6.84 dam
~ - T
~ I 4 | sL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS PASES
20 dBm 20 dem:
T
10 dem [ \ 10 dBm [ \|
0ds 0 dem H
-10 dem ' -10 dem
SPURIOUS_LINE_ABS \ J‘
-20 dBm \ -20 dBm /
-30 dBm ‘\ -30 dBm \
40 derm. B )
A W&:,p/ \
50 dBm x w30 HEm
H )__,.__,T'M}Jf TR “\q — 1
_ L — Y e S _
=0 -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MRz 823,000 MHz 100,000 kHz 522,03207 MAz -52.47 dem -39.47 d& 847,000 MHz 840000 MHz 100,000 Kz e 10,57 dbm _mml
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -27.27 dém -14.27 d8 843.000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -26.98 dBm -13.98 dB
824.000 MHz 826,000 MHz 100.000 kHz 924,26474 MHz 20.41 dBm -9.59 dB 850.000 MHz B860.000 MHz 100.000 kHz B850.07493 MHz -52.60 dBm -39.80 dB
S
Il ) b | 1 w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 20,00 dém

Offset 11,30 de

Ref Level 30.00 dem  Offset 11.30 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGE CHEKABS_ PABS
A ' ; ABS Line _§PURIDUS_LINE_ABS PABS
20 uIB’I_FJE-! PURIOUS_) INE_ABS PABS 20 dbm
’.
10 dBm { Y 10 dir \
0 / \ 0de \
-10 d8m - -10 dpm
SPURIOUS_LINE_ABS | \
-20 dem J L -20 dem
<30 dem gprie
iy = " L
40 dom = S 40 dem v
N
s V -MJEN\
-50 dem == -50 dem:
~
T ———
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -39.87 dém -26.87 d& 847.000 MHz §49.000 MHz 100.000 kHz 847.86414 MHZ 12.31 dBm -17.69 d&
523.000 MH2 | B4.000 MHz 20.000 kHz 823,55950 MHz -30.02 dBm -17.02 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -32.36 dBm -19.36 dB
524.000 MHz 826,000 MHz 100,000 khz §24,92607 MHz 12.05 dem -17.95 dB 850.000 MHz 860.000 MHz 100000 kHz £E0.03437 MHz T 26 46 db,
Y
I it w
Date: 25.MAR.2023 11:50
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FAX : 886-3-328-4978

Page Number 1 A2-8 of 17



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG330717B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.30 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGUECHBEKARS_ PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS_LINE_ABS P /I\ 20 gbine /\ 5
10 dém { \ 10 dBm [ \
0ds l 0 dem i
|
-10 dém -10 dBm—
SPURIOUS_LINE_ABS l'| }
20 dam L -20 dBm l}
-30 dBm -30 dBm k
-40 dBm -40 dﬂmf ‘H
-50 dam “.Ivn a0 Ul?:: T
: I — g s Y s e——
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,92408 MHz -52.30 dém -39.30 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75724 MHz 19.00 dBm -11.00 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.76 dBm -12.76 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -24.64 dBm -11.64 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,23277 MHz 19.37 dBm -10.63 dB 550.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -53.13 dbm -40.13 db
—
i J e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

=: 25.MAR.2023 11

151236

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 ABS Line SPURIDUS, INE_ABS PASS
20 uIE’I_:'JH PURIOUS_) INE_ABS PABS 20 dbm
10 dBm 5 ' | ﬂ‘
" | \
0 i \
|
-10 dBm -
SPURIOUS_LINE_ABS " \
-20 dBm ‘ ‘
-30 dBm NI t
40 dBm: ] -40 dem ey
i T
-50 dem -50 dem: ™
—
=60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -40.66 dem -27.60 06 847.000 MHZ 840000 MHz 100 000 kHz S FEE AT 11,02 dbm _mml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,599550 MHz ~30.65 dBm -17.65 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.02 dBm -19.92 d8
824.000 MHz 826,000 MHz 100.000 kHz 82462837 MHz 11.19 dBm -18.81 d& 850.000 MHz B860.000 MHz 100.000 kHz B850.01493 MHz ~41.05 dBm -28.05 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS, NE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 gdem
Jl,w ™ f"E"“‘ Ay
0da ’ \ dem !
-10 dBm { i {[[-20 @em 4
SPURIOUS_LINE_~BS J i
20 dem l 20 dem }
-30 dBm N{,J -30 dBm \“
40 derm. " ~40 dem RS
P Py “““"‘”“‘"-»—--\
-50 dém ——— -50 dem ==
—— __,_”.f-—'_“d S
&0 cBém 50 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522.98801 MRz -33.41 dBm -20.41 d& 846.000 MHz | 849.000 Mz 100.000 KAz TR TR 543 dbm -mﬁl
£23.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -23,52 dem -16.52 dB 540,000 MH= 850,000 MH2 30,000 kHz 24000050 MHz 31 44 B 16 44 dB
£24.000 MHz 527.000 MHz 100.000 kHz 62567383 MHz 8.14 dBm -21.86 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -37.32 dBm -24.32 dB
S
.
I - i 1 o

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURIGHE GHBEKARS_ PARS

d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém - 10 dBm--
f M
0de ’ \ dem \
-10 dBm | W (JHl-10 dem -
SPURIOUS_LINE_ABS f i
20 dem | 20 dim |
.30 dBm 4 -30 dem ‘
/“‘Lﬁ.\uﬂi ﬂ L
40 dem -40 dem ] ——
— I -\““"“—M..\

50 dem — 50 dBm —
,,__.—_—»-u—'-——“-'"u' T \_,
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz | (|| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,92617 MHz -34.31 dem -21.31 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 84607253 Mhz 254 dbm -ZZWI

523,000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -31.62 dém -18.62 8 843.000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -32.39 dBm -19.39 dB

£24.000 MHz 527.000 MHz 100.000 kHz £25.14735 MHz 7.22 dem -22.78 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.41 dBm -25.41 dB

.
I 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES

| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
[J\J\-v-mnw”\_m-h\"'_ o, -..-A,\ Ao fisnn sy
0da I 1 dem
-10 dBm f L[l 410 dem
SPURIOUS_LINE_ABS I ‘ \
20 dem j Ll =0 derm \
-30 dBm -30 dem
___-\,m—wﬂ g k
40 dBm 40 dBm
— o
" ima——
R [ R
-50 e -50 dem -
~

-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -34.31 dem 2131 d 844.000 MHz 849,000 MHZ 100 000 kHz e 636 cBm -zaml

523.000 MH2 | 694,000 MHz £0.000 kHz 823,57453 MHz ~29.43 dbm -16.43 d8 849,000 MHz 850000 MHz 50,000 kHz £49,00050 MHz -31.37 dBm -13.37 dB

£24.000 MHz 529.000 MHz 100.000 kHz 620,53297 MHz 5.31 dBm -23.69 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.56 dBm -26.56 dB

S
.
I - i 1 o

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7

Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit §heck PARS | SPURIGHEGHBEKARS_ PARS

| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C!B;':‘.‘P S
10 dBm 10 dBm
R T el s A
0de r i |l dem
|
-10 d8m ‘I 10 dBm
SPURIOUS_LINE_ABS H l
-20 dem Ijl H (|| 20 dBm "
-30 dem -30 dem '
I~ 1
40 dem — -40 dem
I W"“*""-‘____
50 dBm=— -50 dBm
L—-‘-_

-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Range Up REW | Freguenc | Powerabs | ALimit

§15.000 MHz 923.000 MHz 100.000 kHz §22.94006 MHz -35.37 deém -22.37 db 544,000 MHZ 549,000 MAzZ 100,000 kA2 a;?m T =01 dom -24W|

523.000 MH2 | 694,000 MHz £0.000 kHz 823,55650 MHz ~30.67 dBm -17.67.d8 849,000 MHz 850000 MHz 50,000 kHz £49,00050 MHz -32.04 dBm -19.94 dB

824.000 MHz 520,000 MHz 100.000 kHz 827.48402 MHz 5.24 dBm -24.76 dB 50,000 MHz 850.000 MH2 166 D00 kHz RE009451 MHz 40,45 dBm 27 45

'
i J1 £
12:06:18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0 de o o minsing WA Rt e sk B | Aok i Lo N S\ Nt et i potin
-10 dem \ -10 dBm \
SPURIOUS_LINE_ABS l \ l
-20 dem J \ 20 dem t
-30 dem ¥ f30 dem \
40 dBm 40 dem LY
S, —.
——
dam -50 dem =
S
e
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,08801 MHz ~36.00 dem -23.00 06 539,000 MHz 849,000 MHZ 100 000 kHz T 3,54 dbm -ZGWI
523.000 MHz | B94.000 MHz 160.000 khz 823,545 MHz -32.75 dbm -19.75 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,05345 MHz -34.53 dBm -21.53 dB
£24.000 MHz 534.000 MHz 100.000 kHz 63104795 MHz 3.20 dBm -26.80 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -41.95 dBm -28.95 dB
T
I - i 1 o

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest Band Edge / 27 RB0

J

N o
Spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.30 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
S 5 5 1A Line _$PURIOUS_|LINE_ABS, PARS
20 UIBIFF‘IH PURIOUS INE_ABS PARS 20 dE:’!""‘_ - - —
10 dBm 10 dBm
D e T wvﬁ\ J:\.m-.,u-.,vl-.v-‘h )
o0de \ nru n
-10 dem: -0 dBm L
-20 dém i‘ 0 dB N
[ \.L )
-30 dBm: M L ~30 "
Vn,
-40 dem - - -40 dBm T
A = R
50 Asm— == 50 dem Mo
T
-60 dBm -60 dB
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | AL Range low | RangeuUp | RBW | Frequency | powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,94805 MHz -35.85 dBm -22.85 d& 839,000 MHz 849,000 MHz 100,000 kHz 542,08192 MHz 5.10 dBm -24,90 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.58052 MHz -30.94 dBm -17.54 dB 842,000 MHz 850,000 MHz 100.000 kHz 545.2132% MHz -42.98 dBm -29.98 dB
824.000 MHz 834.000 MHz 100.000 kHz 829.20979 MHz 4.91 dBm -25.09 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01499 MHz -47.39 dBm -34.39 dB
) J ] ] (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm =
pote e L e s . . i o~
-50 dBm
mm!'J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 805.80078 MHz -56.27 dBm -43.27 dB 30.000 MHz 815.000 MHz 100.000 kHz 754.48141 MHz -56.24 dBm -43.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 897.59000 MHz -55,79 dBm -42,79 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.30333 MHz -56.09 dBm -43,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897176 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -45.37 dBm -32,37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41.24 dBm -28.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -41,06 dBm -28.06 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -42.08 dBm -29.08 db 7.000 GHz 9,000 GHz 1.000 MHz 7.32867 GHz -42.02 dBm -29.02 d&
— _— — —
L JL ) i L JL J L
: 25.MAR.2023 11: : 25.MAR.2023 11:

Highest Channel / QPSK

pec 1

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 11.30 dB Mode Auto Sweep

(@1 AvgPwr

Limit ¢heck
PABS

-10 &élle IF‘UR]OUS LINE_ABS

| SPURIOUS_LIMNE_ABS_
-20 dBém

-30 dém

-40 dBm

-50 dBém —

-70 dB

-80 de

-90 dBs

Start 30.0 MHz 35003 pts

Stop 9.0 GHz

Spurious Emissions

Range Low | RangeUp | RBW Frequency |

Power Abs | ALimit |

30.000 MHz
860.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

815,000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

740.94016 MHz
946,87000 MHz
2.95226 GHz
6,99975 GHz
7.34766 GHz

-55.08 dBm
-56.15 dBém
-45.28 dBm
-41,14 dBm
-41.90 dBm

-42.98 dB
-43.15 dB
-32.28 dB
-28.14 dB
-28.90 dB

7
JL J

Date: Z5.MAR

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

7 ||| Spe

Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit l‘thnrk PAES
10 adH‘P [‘I—'IIRI[]H.‘\' INE_ABS PABS .10 aﬁ[_p- PURIOUS INE_ABS PABS

SPURIOUS_LINE_ABS_

[ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
aarna st PN R ” P,
50 dBm— R e
'J W‘J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.79797 MHz -56.43 dBm -43.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 619.80484 MHz -56.53 dBém -43,53 dB
860,000 MHz 1.000 GHz 100.000 kHz 989.05667 MHz -56.04 dBm -43,04 dB 860,000 MHz 1,000 GHz 100.000 kHz 875.84333 MHz -55.79 dBm -42,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86976 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41.15 dBm -28.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.06237 GHz -41,26 dBm -28.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.32667 GHz -42.13 dBm -29.13 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.21917 GHz -42,04 dBém -20,04 d&
_— —_—
)i 2 )i w
L JL ) L L J
D 12:18:12
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
e - NN
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 766.99234 MHz -56.50 dBm -43.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 931,51667 MHz -56.11 dBm -43.11 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.94976 GHz -45.55 dBm -32.55 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -40.78 dBm -27.78 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.36266 GHz -42.01 dBém -29.01 d&
i
JL J
Date: 25.
TEL : 886-3-327-3456 Page Number 1 A2-14 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
R SN BRI e R T ! ——
-50 derr J -50 dBm J
” ¥
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 792.45578 MHz -56.13 dBm -43.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 637.22203 MHz -56.23 dBém -43.23 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.51667 MHz -56.16 dBm -43,16 dB 860,000 MHz 1,000 GHz 100.000 kHz 939.12333 MHz -56.02 dBm -43,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48638 GHz -45.62 dBm -32.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -45.68 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -41.14 dBm -28.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -41.21 dBm -28.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36066 GHz -42.03 dBm -29.03 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -42.01 dBm -29.01 dB&
_— —
)i 2 )i w

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
N e
. i
-50 dBém T
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 771.40797 MHz -56.39 dBm -43.39 d8
860.000 MHz 1,000 GHz 100.000 kHz 939,54333 MHz -55.93 dém -42.93 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -45.38 dBm -32.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.923176 GHz -40,93 dBm -27.93 d8B
7.000 GHz 9.000 GHz 1.000 MHz 7.234366 GHz -41.86 dBm -28.86 d&
i
JL J
Date: 25. 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 5/ 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. — e S N P NS RS s Ao s LR o s e
50 clpm— fR— 50 i —] {eee
- -_omﬂ"'"]
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.74891 MHz -56.11 dBm -43.11 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.84266 MHz -56.42 dBm -43.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 974.54333 MHz -56.22 dBm -43,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.20333 MHz -56.11 dBm -43,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -45.59 dBm -32.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96076 GHz -45.63 dBm -32.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -41.21 dBm -28.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -41,13 dBm -28.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358616 GHz -42.16 dBm -29.16 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.36216 GHz -42.06 dBm -20.06 di&
_— —_—
il A il I
L JL ) L L J
D 12 12:25:32

Highest Channel / QPSK

Spec n l:\v:u
Ref Level 0.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dem
-40 dBm 3
- magmaa Y Y
-50 dBém T
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 813.94516 MHz -56.19 dBm -43.19 d8
860.000 MHz 1,000 GHz 100.000 kHz 945 42333 MHz -56.19 dem -43.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48088 GHz -45.38 dBm -32.38 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.01137 GHz -41.17 dBm -28.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.35166 GHz -41.99 dBm -28.99 d&
i
JL J

Date: 25.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FG330717B
Frequency Stability
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0035
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0161
PASS
0 Normal Voltage 0.0148
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0030
20 Battery End Point 0.0159
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-17 of 17
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 7

Peak-to-Average Ratio

Mode

LTE Band 7 / 20MHz

Mod. QPSK

16QAM

Limit: 13dB

RB Size Full RB

Full RB

Result

Middle CH 5.33

6.49

PASS

LTE Band 7 / 20MHz /| QPSK

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Spectr - Spectrum 2
Ref Level 30.00 cbm _ Offset 12,70 0B Ref Level 30.00 dém  Offset 12.70 dB
lo_att 0 dB__AQT 2 ms @ RBW 20 MHz o att 30de AQT Zms @ RBW 20 MHz
(@153 view (@153 view
e
o 0. T
s |
0.0 001
1E4 1E- -
1E- o
|
1 s
! 1E-
| ‘
oF 2,535 GHz Mean Pwr + 20.00 db (CF 2.535 GHz ean Pwr + 20.00 dB
C y G Distribution Function Somples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | Peak | crest | 109 | 10% | ©0a% | o0.01% |
Trace 1 20,04 dBm 26,26 dBm 6.22 dB 2.38 dB 4.26 dB 5.33 dB 5.97 dB Trace 1 1B.40 dBm 25.76 dBm 7.36 dB 2.96 dB 5.13 dB 6.49 dB 7.28 dB
e — -
[ TR

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number
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swanronas. FCC RADIO TEST REPORT Report No. : FG330717B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.83 4.88 9.77 | 542, | 1439 | 554 | 19.02 | 548

TEL : 886-3-327-3456 Page Number 1 A3-2 of 17
FAX : 886-3-328-4978



swanronas. FCC RADIO TEST REPORT

Report No. : FG330717B

LTE Band 7

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.22 dBm) 13.54 dBm)
2.53968100 GHz 2 9000 GHZ,
20 20
w ndB 26.00 dB)| 26.00 dB|
104 - NN B i o 4.825000000 MHz 0d a o, fros o 4.875000000 MHz
7 Q factor \ 525.1 T \ 519.9
o d | 0 di
o | J
~1od - \( -0 d
! \ [
20 d £ Y 20 d f
L \ o el
T | i WAV WERer e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533681 GHz 14,22 dBm nd8 down 4.825 MHz ML 2,53459 GHz 13.54 dam nd8 down 4.875 MRz
T1 1 2,532572 GHz -11.42 dbm nd8 26.00 dB T1 L 2.532562 GHz -12.15 dbm nd8 26,00 d8
T2 1 2,537398 GHz -11.79 dém Q factor 525.1 T2 1 2.537438 GHz -12.45 dam Q factor 519.9
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Ref Level 30.00 dém  Offset 12.70 db @ RBW 10D khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o At 30de SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
Mi[1] 5.77 dBm ™M1[1] 12.45 dBm)|
2.5918630 GHZ| 2.5335810 GH|
= nde 26.00 dB| 2048 ndn 26.00 d|
104 \nw‘-&w’"‘/'-‘\/\/\‘ 9.770000000 MHz 10 dB N N By 5.415000000 MHZ|
7 Q factor | 259.1 - “ i ” " Q factor 467.9|
I
od f T 0 d2m L
L |-
-tod y | -0 }
l'/i \
20d 20 d -
P N Py T
-30 30 dBm o -
[l s
40 d st M
L
A
50 d 50
&nd -60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2,585 CHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 2.531863 GHz 15.77 dBm ndB_down 9.77 MHz 2 1 2.533581 GHz 12.45 dbm ndB down 5,415 MHz
TL 1 2,530065 GHz -10.48 dém nd8 26.00 dB T1 1 2.530305 GHz -14.02 dBm nd8 26.00 d8
T2 1 2,539835 GHz -10.52 dam qQ factor 259.1 T2 1 2.535719 GHz -13.57 dBm Q factor 467.5
il |
L I 4 - L s L J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz
lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

=)

Ref Level 30.00 dém  Offset 12.70 0B & RBW 100 kHz

o At 30de SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@ 1Pk Max
LY 14.26 aBm Mi[1] 12.81 dBm
2.5307140 GHz 2.5300250 GHz
20
T 26.00 dB| 2048 ] ndn 26.00 0|
et e 14.386000000 MHZz 10 b Yo By 5.544000000 MHz|
N 1 175.9 s ‘ v K ‘I Q factor 456.3)
I\ 0dem [
¥ -10 i i
J |
r "
i Ly
40 d pal il {1
y St el
50 S0 PRl
60 d 60 df
CF 2.535 GHz 1001 pts Span 40,0 MHz CF 2,585 CHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2.530714 GHz 14,26 dBm nd8 down 14.386 MHz ML 1 2.530025 GHz 12.81 dém nd@ down 5,544 MHz
TL 1 2,527717 GHz -11.63 dam nd8 26.00 dB T1 1 2.527927 GHz -13.00 dBm nde 26.00 d8
T2 1 2.542103 GHz -12.06 dam qQ factor 175.9 T2 1 2.533472 GHz -13.58 dBm Q factor 456.3
il 11 |
L I 4 - L s L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanronas. FCC RADIO TEST REPORT Report No. : FG330717B

Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Ref Level 30.00 dom  Offset 12.70 0B @ RBW 100 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o At 30dE SWT  56.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
Mi[1] 12.49 dBm ™M1[1] 11.94 dBm)|
. 2.5339210 GHz N 2.5267280 GHz
= M1 ndB 26.00 dB| 2048 " ndn 26.00 dB
X Bw 19.021000000 MHz By 5.475000000 MHZ|
10 d e B 10 d8
l, ~ o E ,1.‘.&?‘4’" 133.2 | Q factor 461.5)
0 dBm: . 0dem
Il l
10 dBm: - % -10
7 v
20 dem 2 20 d -
o am A \
Py a0 T ;-
~ Wl
-40 dBm, "":3‘ P (2 L2 T P L N
b LTI i 8
=0 dem Yoo et it i oo M
-6 dBm 60 df
CF 2.535 GHz 1001 pts Ejan 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 2.533921 GHz 12.49 dam nd8 down 19.021 MHz ML 1 2.526728 GHz 11.94 dom nd@ down 5,475 MHz
TL 1 2,52545 GHz -14,05 dam nd8 26.00 dB T1 1 2.505800 GHz -13.57 dam nde 26.00 d8
T2 1 2.544471 GHz -13.66 dam qQ factor 133.2 T2 1 2.531264 GHz -13.94 dBm q factor 4615
~ - T
8 JL 4 - | sL 4 -

TEL : 886-3-327-3456 Page Number 1 A3-4 of 17
FAX : 886-3-328-4978



swanronas. FCC RADIO TEST REPORT Report No. : FG330717B

Occupied Bandwidth

Mode LTE Band 7 : 99%O0BW(MHz)
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.48 4.51 9.05 486 | 13.58 | 486 | 17.90 | 4.92

TEL : 886-3-327-3456 Page Number 1 A3-5 of 17
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swanronas. FCC RADIO TEST REPORT Report No. : FG330717B

LTE Band 7

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.79 dBm)| ™M1[1] 33 dBm
- 00200 GHz - 7100 GHz
T Occ B 4.475524476 MHz w3 Occ B 4.505404505 MHZ
10d o o ongtion i prom| Pt g L 22 104 B NAPL VRN D WV IO T hiz
| Il ) |}
od 0 d p
i L !
10 £ s 10 -
\
204 . 20d [ v
A\ f \ Narfnd |
oy Py e e Y 1
6 Y e = RPN F g
(% e oy
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533002 GHz 13.79 dam ML 2.534371 GHz 13.33 dam
T1 1 2,5327622 GHz 8.54 dBm Oce Bw 4,475524476 MHz T1 L 2.5327522 GHz 7.71 dBm Oce Bw 4,505494505 MHz
T2 1 2,5372378 GHz 8.03 dam T2 1 2.5372577 GHz 6.96 dam
L I 4 [S JL 4 -
ctrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Ref Level 30.00 dom  Offset 12.70 0B @ RBW 100 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o At 30de SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
Mi[1] ™M1[1] 12.41 dBm)|
2 : 2.5339410 GHz
20 - 0.050940051 MHz 20d8 m Oce B 1855144855 MHzZ
f T X,
10 di 10 d8; - et
o4 f 0dem l‘
[
-tod -0
/
— j T 20 d
Il v R ,—’
- | e '
el AL
o Lrtta e,
40 d it Loy —
EY, seryrr—"y
50 d 50
60 d 60 df
CF 2.535 GHz 1001 pts Span 20.0 MHz CF 2,585 CHz 1001 pts Span 20.0 MHz
Marker Marker
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 826.21439 MHz -45.30 dBm -20.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.31234 MHz -45.21 dBm -20.21 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48081 GHz -44.44 dBm -19.44 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47784 GHz -44.43 dBm -19.43 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.29616 GHz -42,14 dBm -17.14 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30826 GHz -42.,28 dBm -17.28 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.93506 GHz -39.87 dbm -14.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95505 GHz -39.72 dBm -14.72 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.55840 GHz -36.06 dBm -11.06 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.55540 GHz -35,97 dBm -10.97 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.00275 GHz -37.38 dBm -12,38 dB 18.000 GHz 26,000 GHz 1.000 MHz 12.70914 GHz -37.05 dBm -12.05 dg
T bl

Highest Channel / QPSK

pe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 ddpE—$PURIOUS | INE ARS PAES
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm M"M‘ = — A e P Pt
0 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 986,66917 MHz -45,14 dBm -20.14 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -44.29 dBm -19.20 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30536 GHz -42,00 dBém -17.00 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94206 GHz -39.68 dim -14.68 dB
10,000 GHz 18,000 GHz 1.000 MHz 1554190 GHz -36,09 dBém -11.09 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69564 GHz -37.15 dBém -12.15 d&
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